
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 







Comisión de Calidad Ambiental del Estado de Texas 
[...]
Surface Area Required (Design Flow) (ft2) 100 227 

Volume Required (Peak Flow) (ft3) 2,005 2,270 

Volume Required (Design Flow) (ft3) 1,003 2,270 

Depth Required (Peak Flow) (ft) 10 10 

Depth Required (Design Flow) (ft) 10 10 

Side-water depth (ft) 10 (Min) 10 

Maximum weir loading (Qpk) (gallons/day/ft) 20,000 (Max) 7,490 

Maximum Return Sludge Underflow Rate (gpm) 63 63 

Minimum Return Sludge Underflow Rate (gpm) 32 32 

Diameter (ft) 17 17 

Minimum RAS Line Size (ft/sec velocity) 3 4 

Weir length (ft) Not Specified 53 

 

  



Phase II- Aeration System Design 

Aeration Basin TCEQ Criteria 
Phase II 
Calculations 

Maximum Organic Loading (lbs/day/1000 ft3) 25 25 

Design Load (lb BOD/day) Not specified 400  

Oxygen Required (lb O2/lb BOD5) 2.2 2.2 

Oxygen Required (lb/ day) 1,032 1,032 

Air Provided (SCFM) 923 923 

Required Air Flow (scf / lb BOD (assumes 4.0% 
transfer efficiency) 3,200 3,200 

Sidewater Depth (ft)  8 12 

Surface Area (ft2) Not specified 1,333 

Air Flow (SCFM) 889 889 

Total aeration volume (ft3) 16,000 16,000 

 

  



Phase II - Aerobic Digester 

Aerobic Digester TCEQ Criteria 
Phase II 
Calculations 

Minimum MCRT at 15°C (days) 60 60 

WAS solids production (ppd) Not specified 280 

Digested sludge solids production (ppd) Not specified 200 

Required solids in digester (lbs) Not specified 12,000 

Proposed Sidewater Depth (ft) Not specified 12 

Aeration Requirements (SCFM/1000 ft3) 20 20 

Air Flow Rate (SCFM) 160 160 

Surface Area (ft2) Not specified 667 

Volume Required (ft3/ lb BOD) 20 20 

Digester Volume (ft3) Not specified 8,000 

 

Phase II - Chlorine Contact Chamber 

Chlorine Contact Chamber TCEQ Criteria 
Phase II 
Calculations 

Detention time (Qpk) (minutes) 20 20 

Proposed Sidewater Depth (ft) Not Specified 15 

Surface Area (ft2) Not Specified 50 

Volume (Qpk) (ft3) Not specified 743 

 

 

 

 

  



Phase 2
Design Flow (from Summary Sheet) 0.100 mgd

Peak Flow (from Summary Sheet) 0.400 mgd
Design Organic Load 400 lb BOD / day

Clarifier Design
(Criteria)

Maximum Surface Loading @ Peak Flow 1800 gpd/ft2

Minimum Detention Time @ Peak Flow 0.9 hrs

Maximum Surface Loading @ Design Flow 1000 gpd/ft2

Minimum Detention Time @ Design Flow 1.8 hrs

Surface Area Required (Peak Flow) 222.2 ft2

Surface Area Required (Design Flow) 100.0 ft2

Volume Required (Peak Flow) 2,005 ft3

Volume Required (Design Flow) 1,003 ft3

Depth Required (Peak Flow) 10.0 ft
Depth Required (Design Flow) 10.0 ft

 
Maximum Return Sludge Underflow Rate 400.0 gpd/ft2

Minimum Return Sludge Underflow Rate 200.0 gpd/ft2

(Calculations)

Proposed Sidewater Depth 10 ft

TCEQ Criteria: 
Min SWD is 8 ft, 
10 ft if area > 

1250 ft 2

Proposed Clarifier Diameter 17 ft

Clarifier Surface Area 227 ft2

Clarifier Volume 2,270 ft3

Maximum Return Sludge Underflow Rate 63 gpm
Minimum Return Sludge Underflow Rate 32 gpm

RAS Line Size (min 3 ft/sec velocity) 4 inches

Weir Length 53
Maximum Weir Loading 7,490

Armstrong WWTP Extended Air Process Design (TCEQ Checklist)



Aeration System Design
(Criteria)

Maximum Organic Loading 25 lb BOD/day/1000 ft3
Actual Design Load 400 lb BOD/day

Oxygen required 2.2 (lb O2/lb BOD5)
Oxygen required 1032 (lb/day)

Air Provided 923 SCFM

Required Volume 16000 ft3

Required Air Flow 3200

scf / lb BOD 
(assumes 4.0% 
transfer 
efficiency)

(Calculations)
Proposed Sidewater Depth 12 ft TCEQ Criteria:

Min SWD is 8 ft

Surface Area 1,333 ft2

Air Flow 889 scfm

Aerobic Digester Design
(Criteria)

MCRT @ 15oC 60 days
Volume Required 20 ft3 / lb BOD

or 15 days SRT

Air Required 20 scfm/ 1000 ft3 volume

(Calculations)

Proposed Volume 8,000 ft3

Proposed Sidewater Depth 12 ft

Surface Area 667 ft2

Required Air Flow 160 scfm

Chlorine Contact Design
(Criteria)

Minimum Contact Time 20 minutes @ Peak Flow
Volume 1672 ft3 @ Peak Flow

(Calculations)

Proposed Volume 743 ft3

Proposed Sidewater Depth 15 ft

Surface Area 50 ft2



Design Calculations for Phase III – 0.40 MGD 

 

Flow Gallons Per Day Gallons Per Minute 

Average Daily 
Flow (Qave) 

400,000 277.78 

Peak 2-Hour 
Flow (Qpk) 

1,600,000 1,111.11 

 

Loading Parameter Lbs/ Day 

BOD5 400 

TSS 450 

 

  



Phase III - Treatment Units  

Phase III - Clarifier 

Clarifier TCEQ Criteria 
Phase III 
Calculations 

Maximum Surface loading rate (Qpk) 
(gallons/day/ ft2) 1,800 1,800 

Minimum Detention time (Qpk) (hr) 0.9 1.8 

Maximum Surface loading rate (QDF) 
(gallons/day/ ft2) 1,000 1,800 

Minimum Detention time (QDF) (hr) 1.8 1.8 

Surface Area Required (Peak Flow) (ft2) 888.9 908 

Surface Area Required (Design Flow) (ft2) 400 908 

Volume Required (Peak Flow) (ft3) 8,021 9,079 

Volume Required (Design Flow) (ft3) 4,011 9,079 

Depth Required (Peak Flow) (ft) 10 10 

Depth Required (Design Flow) (ft) 10 10 

Side-water depth (ft) 10 (Min) 10 

Maximum weir loading (Qpk) (gallons/day/ft) 20,000 (Max) 14,979 

Maximum Return Sludge Underflow Rate (gpm) 252 252 

Minimum Return Sludge Underflow Rate (gpm) 126 126 

Diameter (ft) 34 34 

Minimum RAS Line Size (ft/sec velocity) 3 4 

Weir length (ft) Not specified 107 

 

  



Phase III - Aeration System Design 

Aeration Basin TCEQ Criteria 
Phase III 
Calculations 

Maximum Organic Loading (lbs/day/1000 ft3) 25 25 

Design Load (lb BOD/day) Not specified 400  

Oxygen Required (lb O2/lb BOD5) 2.2 2.2 

Air Provided (SCFM) 923 923 

Required Air Flow (scf / lb BOD (assumes 4.0% 
transfer efficiency) 3,200 3,200 

Sidewater Depth (ft)  8 12 

Surface Area (ft2) Not specified 1,333 

Air Flow (SCFM) 889 889 

Total aeration volume (ft3) 16,000 16,000 
 

  



Phase III - Aerobic Digester 

Aerobic Digester TCEQ Criteria 
Phase III 
Calculations 

Minimum MCRT at 15°C (days) 60 60 

WAS solids production (ppd) Not specified 280 

Digested sludge solids production (ppd) Not specified 200 

Required solids in digester (lbs) Not specified 12,000 

Proposed Sidewater Depth (ft) Not specified 12 

Aeration Requirements (SCFM/1000 ft3) 20 20 

Air Flow Rate (SCFM) 160 160 

Surface Area (ft2) Not specified 667 

Volume Required (ft3/ lb BOD) 20 20 

Digester Volume (ft3) Not specified 8,000 

 

Phase III - Chlorine Contact Chamber 

Chlorine Contact Chamber TCEQ Criteria 
Phase III 
Calculations 

Detention time (Qpk) (minutes) 20 20 

Proposed Sidewater Depth (ft) Not Specified 15 

Surface Area (ft2) Not Specified 198 

Volume (Qpk) (ft3) Not specified 2,971 

 

 

 

 

  



Phase 3
Design Flow (from Summary Sheet) 0.400 mgd

Peak Flow (from Summary Sheet) 1.600 mgd
Design Organic Load 400 lb BOD / day

Clarifier Design
(TCEQ Criteria)

Maximum Surface Loading @ Peak Flow 1800 gpd/ft2

Minimum Detention Time @ Peak Flow 0.9 hrs

Maximum Surface Loading @ Design Flow 1000 gpd/ft2

Minimum Detention Time @ Design Flow 1.8 hrs

Surface Area Required (Peak Flow) 888.9 ft2

Surface Area Required (Design Flow) 400.00 ft2

Volume Required (Peak Flow) 8,021 ft3

Volume Required (Design Flow) 4,011 ft3

Depth Required (Peak Flow) 10.0 ft
Depth Required (Design Flow) 10.0 ft

Maximum Return Sludge Underflow Rate 400.0 gpd/ft2

Minimum Return Sludge Underflow Rate 200.0 gpd/ft2

(Calculations)

Proposed Sidewater Depth 10 ft

TCEQ Criteria: 
Min SWD is 8 ft, 
10 ft if area > 

1250 ft 2

Proposed Clarifier Diameter 34 ft

Clarifier Surface Area 908 ft2

Clarifier Volume 9,079 ft3

Maximum Return Sludge Underflow Rate 252 gpm
Minimum Return Sludge Underflow Rate 126 gpm

RAS Line Size (min 3 ft/sec velocity) 4 inches

Weir Length 107
Maximum Weir Loading 14,979

Aeration System Design
(TCEQ Criteria)

Maximum Organic Loading 25 lb BOD/day/1000 ft3

Actual Design Load 400 lb BOD/day
Oxygen required 2.2 (lb O2/lb BOD5)

Oxygen required 1032 (lb/day)
Air Provided 923 SCFM

Required Volume 16000 ft3

Armstrong WWTP Extended Air Process Design (TCEQ Checklist)



Required Air Flow 3200

scf / lb BOD 
(assumes 4.0% 
transfer efficiency)

(Calculations) TCEQ Criteria:
Proposed Sidewater Depth 12 ft Min SWD is 8 ft



Surface Area 1,333 ft2

Air Flow 889 scfm

Aerobic Digester Design
(TCEQ Criteria)

MCRT @ 15oC 60 days
Volume Required 20 ft3 / lb BOD

or 15 days SRT

Air Required 20 scfm/ 1000 ft3 volume

(Calculations)

Proposed Volume 8,000 ft3

Proposed Sidewater Depth 12 ft

Surface Area 667 ft2

Required Air Flow 160 scfm

Chlorine Contact Design
(TCEQ Criteria)

Minimum Contact Time 20 minutes @ Peak Flow
Volume 1672 ft3 @ Peak Flow

(Calculations)

Proposed Volume 2,971 ft3

Proposed Sidewater Depth 15 ft

Surface Area 198 ft2



Facility design features 

A. Emergency Power Requirements 

Pursuant to 30 TAC § 217.36, the plant will be designed with auxiliary power in the form of 
an onsite generator as well as alarm systems and remote monitoring capabilities in case of 
emergency. The auxiliary power will be capable of sustaining continuous operation of all 
critical treatment system components.  

Duplicate units will be installed with each phase to allow for redundancy and plant 
maintenance. There are no planned holding tanks on site. While the site plan arrangement 
will be designed and submitted to TCEQ at a later date, the plant site will consist of 
treatment units and necessary appurtenances, including pipe and valve network to control 
flow through the plant and allow for flexibility during necessary maintenance.  

This layout, required tank freeboard and emergency power provided prevent bypasses or 
overflows of untreated wastewater during emergency conditions including excessive 
inflow, power failure, equipment malfunction, maintenance or repair or any other 
emergency condition. 

The associated auxiliary power will be sufficient to support generator operation for a 
duration exceeding the longest recorded power outage. The generator will be sized to 
provide reliable power to the following critical units: 

• Influent lift station pumps 
• Headworks and screening equipment 
• Clarifiers 
• Aeration blowers and associated process air systems 
• Return and waste activated sludge (RAS/WAS) pumps 
• Chemical feed systems (e.g., for disinfection or nutrient removal) 
• Effluent pumps and outfall systems 
• SCADA and control systems 
• Chlorination Basins 
• Necessary pipe and valve network to control flow through the plant 
• Laboratory and monitoring equipment (as required for compliance) 
• Lighting and safety systems necessary for operations during outages 

In compliance with 30 TAC § 217.37, the chlorine disinfection system will be configured 
to automatically resume operation upon loss of power and again upon retransfer to the 
primary electrical service. 

 

 



B. Alarm Features 

SCADA System and Alarm Notification Requirements 

The facility will be equipped with a Supervisory Control and Data Acquisition (SCADA) 
system designed to provide comprehensive monitoring, control, and alarm notification for 
all critical process units within the wastewater treatment plant. The SCADA system will 
include the following: 

• A control room computer workstation with a graphical user interface (GUI) capable 
of real-time visualization of all treatment processes. This includes display of 
operational status, process variables, and alarm conditions for all monitored units. 

• Continuous data acquisition and logging for all critical components, including these 
units: Influent Lift Station, Headworks and Screening System, Primary Clarifiers, 
Aeration Systems, Aerobic Digesters, Chlorine Contact Basins, Chemical Feed 
Systems, Final Effluent Monitoring Equipment 

An autodialer system integrated with the SCADA interface, programmed to automatically 
transmit alerts to facility personnel in the event of the following alarm conditions: 

o Utility Power Failure 

o Influent Lift Station Wet Well – High Level 

o Bar Screen Channel – High Level 

o Clarifier – Torque Overload 

o Aeration Blower or DO Control Failure 

o Aerobic Digester – High Level or Mixer/Aeration Failure 

o Chlorine Contact Basin – Low Residual or Flow Diversion 

o Equipment Failure (any monitored process unit) 

o Chlorine Leak Detection 

The autodialer will support storage and playback of pre-recorded messages for each alarm 
condition, including concise instructions for operator response. 

 

 

  



C. Design Features for Reliability and Operational Flexibility 

Duplicate units will be installed with each phase to allow for redundancy and plant 
maintenance. While the site plan arrangement will be designed and submitted to TCEQ at a 
later date, the plant site will consist of treatment units and necessary appurtenances, 
including pipe and valve network to control flow through the plant and allow for flexibility 
during necessary maintenance. This layout, required tank freeboard and emergency power 
provided prevent bypasses or overflows of untreated wastewater during emergency 
conditions including excessive inflow, power failure, equipment malfunction, maintenance 
or repair or any other emergency condition. 

1. Influent Lift Station: 
The influent lift station will be equipped with submersible pumps, each sized to 
provide firm capacity (i.e., meet peak flow with the largest pump out of service). A 
high wet well level condition will trigger a SCADA alarm to alert operators. 

2. Mechanical Bar Screen: 
The headworks structure will include a bar screen in the primary flow channel and a 
bypass channel with a manually cleaned bar screen for redundancy. Slide gates will 
be installed to allow for isolation of each channel as needed. 

3. Aeration Basins and Systems: 
Three aeration basins will be provided, each capable of independent, continuous 
operation. The aeration system will include blowers, air distribution piping, and 
diffusers. Blowers will be installed in a duty/standby configuration to ensure 
redundancy. Piping and isolation valves will allow each basin to be taken offline 
individually for draining, cleaning, or repairs. 

4. Clarifiers: 
Three clarifiers will be included, each capable of operating independently. Flow 
distribution and return activated sludge (RAS) pumping systems will be designed to 
allow flexible operation, maintenance, and flow balancing. 

5. Aerobic Digesters: 
Three aerobic digester tanks will be included to provide operational flexibility and 
process redundancy. Each tank will be provided with isolation valves and drain 
piping to allow removal from service for maintenance. High level sensors and 
mixer/blower alarms will be used in the alarm system. 

6. Chlorine Contact Basins: 
The chlorine contact basin system will consist of dual channels, each sized for full 
flow capacity, to allow isolation of either channel for cleaning or maintenance. Flow 



control and chlorine dosing systems will be designed for flexible operation and 
redundancy. Low chlorine residual alarms and high water level sensors will be 
integrated into the plant's alarm system. 

 

D. Overflow Prevention 

To prevent wastewater overflows from the treatment units, the following design features 
will be implemented: 

1. The facility design uses a peaking factor of 4.0 based on five years of flow data to 
ensure enough capacity during peak flows. 

2. The influent lift station will have enough capacity to pump peak flows even if the 
largest pump is out of service. 

3. All pipes, channels, weirs, and other hydraulic components will be sized to handle a 
2-hour peak flow without exceeding minimum freeboard levels. 

4. The facility will include measures to handle stormwater, such as storage areas and 
overflow structures, to manage heavy rain events and prevent uncontrolled 
releases. Hydraulic analysis will ensure the system can handle these storm 
conditions safely and meet regulatory requirements. 

 



APPENDIX L

FEMA FLOOD MAPS









APPENDIX M

WIND ROSE





APPENDIX N

SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN



Sludge Management Plan 
Assumptions Made and Equation Used: 

GIVEN: 
      

BOD5, inf 400 mg/l   

BOD5, eff 5 mg/l   